
210914

T-MECH 900kg Folding 
Engine Stand

INSTRUCTION MANUAL
www.monstershop.co.uk



02

PRODUCT DESCRIPTION
SPECIFICATION

The T-MECH 900kg Engine stand for simple engine mounting and dismounting. 

The engine may be moved and positioned precisely where needed thanks to the front 
swivel castors. 

Easy mounting with four movable arms and 360° rotation. 

The six-wheel design keeps the block from toppling when holding it. 

Simply fold this engine stand to save space if you won’t be using it for a while.

PRODUCT SPECIFICS
900kg

H 910mm x D 1105 x W 820mm

40.10kg

Steel Tube

Capacity

Size 

Net Weight	

Material



03

SPECIFICATION
PRODUCT FEATURES

Monster Group UK Limited’s liability will be limited to the commercial value of the 
product only.

A.	 360° Swivel Plates
B.	 Folding Legs
C.	 Swivel Caster
D.	 Movable Arms

210914 - 900KG FOLDING ENGINE STAND

A

B

D

C



04

SPECIFICATION
PARTS DIAGRAM



05

210914 - 900KG FOLDING ENGINE STAND

SPECIFICATION
ITEM CONTENTS

Part 
No.

Description Qty Part 
No.

Description Qty

1 Shifting Stand 4 14 3.5” Swivel Caster 2

2 Bolt M14x65 4 15 Bolt M8x12 8

3 Flat Washer 14 10 16 Bolt M16x90 2

4 Nut M14 6 17 Base Frame 1

5 Turning Plate 1 18 Lock Pin 4

6 Handle 1 19 ‘R’ Pin 4

7 Pin 1 20 Leg 2

8 Main Post 1 21 3.5” Caster 2

9 Bolt M16x100 1 22 Lock Washer 8 24

10 Flat Washer 6 3 23 Bolt M8x20 24

11 Nut M16 3 24 Nut M8 24

12 Support 2 25 3” Swivel Caster 2

13 Bolt M14x85 2



06

SAFETY ADVICE
SAFE WORKING PRACTICE

•	 DO NOT exceed its rated load capacity. Overloading can cause damage to or failure of 
the stand.

•	 Always use the stand on a hard, level surface capable of sustaining the load.

•	 NEVER attempt to move a loaded stand across the floor having cracks or other          
obstacles which might impede the movementof wheels.

•	 Visual inspection should be made before each use of the stand, checking for cracked 
welds, and damaged loose ormissing parts.

•	 Be sure that the load is centered and secured to the mounting plate.

•	 NEVER work directly under a supported engine.

•	 DO NOT drop the load suddenly as the resulting shock to the unit may cause damage.

•	 All mounting hardware must be tight before use. Do not substitute the hardware 
provided.

•	 Visual inspection should be made before each use of the engine stand.

•	 Any engine stand which appears to be damaged in any way is found to be badly worn, 
or operated abnormally must be removed from service.

•	 If the engine stand is accidentally subjected to an abnormal load or shock it must be 
inspected by the manufacturer immediately.

•	 It is recommended that an annual inspection of the engine stand is made and that any 
defective parts, decals, or warning labels be replaced with the manufacturer’s speci-
fied parts.

INSPECTION



07

USER GUIDE
ASSEMBLY INSTRUCTIONS

210914 - 900KG FOLDING ENGINE STAND

•	 Attach two 3” swivel casters (#25) and one 3.5” swivel caster (#14) to the base frame 
(#17) using bolts (#15) and washers (#22).

•	 Assemble legs (#20) to the base frame (#17) using ringed lock pins (#18) and R pin 
(#19)

•	 Attach the main post (#8) to the cross member between the open channels using bolts 
(#13), nuts (#4), and flat washers (#3).

•	 Attach the top of support (#12) to the main post using bolt (#9), nut (#11), and flat 
washer (#10), and then connect the end of supports to the base frame using bolts 
(#16), nuts (#11) and flat washers (#10).

•	 Insert the engine mounting plate (#5) through the tube at the top of the main post. 
Rotate the plate till one of the holes handle (#6) through the hole in the turning plate 
tube which protrudes from the top of the main post.

•	 Insert the handle (#6) through the hole in the turning plate tube which protrudes from 
the top of the main post.

•	 Attach the shifting stands (#1) to the rotating head (#5) using bolts (#2), flat washers 
(#3), and nuts (#4).

•	 To fold up the legs remove the spring clips from the ring-headed pins closest to the 
fixed wheels and pull out the pins. Fold the legs up. Always retain the legs in the        
upright position by reinserting the pins through the holes in the frame directly in front 
of the folded legs. Retain pins with clips.



TROUBLESHOOTING
RESOLUTION GUIDE

If there appears to be any part missing from your order, contact our friendly and helpful 
Customer Support Team within 7 days of receipt.

WHAT DO I DO IF THERE ARE MISSING PARTS FROM MY ORDER?

FOR ALL OTHER ISSUES, PLEASE CONTACT OUR
CUSTOMER SUPPORT TEAM.

08



210914 - 900KG FOLDING ENGINE STAND

09



SPÉCIFICATIONS
DESCRIPTION DU PRODUIT

10

DÉTAILS DU PRODUIT

Le support pour moteur T-MECH 900kg permet de monter et de démonter facilement un 
moteur.

Le moteur peut être déplacé et positionné précisément à l’endroit voulu grâce aux 
roulettes pivotantes avant.

Le montage est facile grâce à quatre bras mobiles et à une rotation de 360°.

Équipé de six roues pour empêcher le bloc de basculer lorsqu’il est retenu. 

Il vous suffit de plier ce support moteur pour le ranger tout en optimisant de l’espace.

900kg

H 910mm x P1105 x I 820mm

40.10kg

Tube en acier

Capacité

Taille

Poids net

Matériau



11

La responsabilité de Monster Group UK Limited sera limitée à la valeur commerciale 
du produit.

SPÉCIFICATIONS
CARACTÉRISTIQUES DU PRODUIT
A.	 Plaques pivotantes à 360° 
B.	 Supports pliants
C.	 Roulette pivotante
D.	 Bras mobiles

A

B

D

C

210914 - SUPPORT POUR MOTEUR T-MECH 900KG 



LISTE DES PIÈCES
SPÉCIFICATIONS

12



№ 
pièce

Description Qté № 
pièce

Description Qté

1 Support de changement 
de vitesse 4 14 Roulette pivotante de 3,5 

pouces 2

2 Boulon M14x65 4 15 Boulon M8x12 8

3 Rondelle plate 14 10 16 Boulon M16x90 2

4 Ecrou M14 6 17 Cadre de base 1

5 Plaque tournante 1 18 Goupille de verrouillage 4

6 Poignée 1 19 Goupille ‘R 4

7 Goupille 1 20 Pied 2

8 Poteau principal 1 21 Roulette de 8.89cm 2

9 Boulon M16x100 1 22 Rondelle de blocage 8 24

10 Rondelle plate 6 3 23 Boulon M8x20 24

11 Ecrou M16 3 24 Écrou M8 24

12 Support 2 25 Roulette pivotante de 7.62cm 2

13 Boulon M14x85 2

SPÉCIFICATIONS
LISTE DES PIÈCES

210914 - SUPPORT POUR MOTEUR T-MECH 900KG 

013



14

CONSEILS DE SÉCURITÉ
PRATIQUE DE TRAVAIL SÉCURITAIRE

•	 NE PAS dépasser la capacité de charge nominale. Une surcharge peut endommager le 
support ou le rendre inutilisable.

•	 Utilisez toujours le support sur une surface solide et plane capable de supporter la 
charge.

•	 N'essayez JAMAIS de déplacer un support chargé sur un sol comportant des fissures 
ou d'autres obstacles qui pourraient entraver le mouvement des roues.

•	 Une inspection visuelle doit être effectuée avant chaque utilisation du support, en 
vérifiant l'absence de soudures fissurées, de pièces endommagées, lâches ou man-
quantes.

•	 Assurez-vous que la charge soit centrée et fixée à la plaque de montage.

•	 Ne travaillez JAMAIS directement sous un moteur en suspension. 

•	 NE PAS laisser tomber la charge brusquement car le choc qui en résulterait pourrait 
endommager l'unité.

•	 Toutes les fixations de montage doivent être serrées avant utilisation. Ne remplacez 
pas le matériel fourni.

•	 Une inspection visuelle doit être effectuée avant chaque utilisation du support mo-
teur.

•	 Tout support moteur endommagé de quelque manière que ce soit, très usé ou fonc-
tionnant anormalement doit être mis hors service.

•	 Si le support moteur est accidentellement soumis à une charge anormale ou à un 
choc, il doit être immédiatement inspecté par le fabricant.

•	 Il est recommandé d'effectuer une inspection annuelle du support moteur et de rem-
placer toutes les pièces, autocollants ou étiquettes d'avertissement défectueux par les 
pièces spécifiées par le fabricant.

INSPECTION



15

MODE D’EMPLOI
INSTRUCTIONS D’ASSEMBLAGE
•	 Fixez deux roulettes pivotantes de 7.62 cm  (n° 25) et une roulette pivotante de 8.89 cm 

(n° 14) au châssis de base (n° 17) à l’aide de boulons (n° 15) et de rondelles (n° 22).

•	 Assemblez les supports (n° 20) au cadre de base (n° 17) à l’aide de goupilles de blo-
cage annelées (n° 18) et de la goupille R (n° 19).

•	 Fixez le montant principal (#8) à la traverse entre les canaux ouverts à l’aide des bou-
lons (#13), des écrous (#4) et des rondelles plates (#3).

•	 Fixez le haut du support (#12) à la barre principale à l’aide du boulon (#9), de l’écrou 
(#11) et de la rondelle plate (#10), puis raccordez l’extrémité des supports au cadre de 
base à l’aide des boulons (#16), des écrous (#11) et des rondelles plates (#10).

•	 Insérez la plaque de montage du moteur (n° 5) dans le tube situé en haut du montant 
principal. Faites tourner la plaque jusqu’à ce que l’un des trous de la poignée (#6) 
passe par le trou du tube de la plaque tournante qui dépasse du haut de la barre 
principale.

•	 Insérez la poignée (n° 6) dans le trou du tube de la plaque tournante qui dépasse du 
haut du montant principal.

•	 Fixez les supports de déplacement (#1) à la tête rotative (#5) à l’aide des boulons (#2), 
des rondelles plates (#3) et des écrous (#4).

•	 Pour replier les supports, retirez les attaches à ressort des goupilles à tête annulaire 
les plus proches des roues fixes et retirez les goupilles. Repliez les supports. Maintenez 
toujours les supports en position verticale en réinsérant les goupilles dans les trous du 
cadre situés directement devant les supports repliés. Retenez les goupilles à l’aide de 
clips.

210914 - SUPPORT POUR MOTEUR T-MECH 900KG 



16

DÉPANNAGE
GUIDE  DE RÉSOLUTION 

S’il semble manquer des pièces à votre commande, contactez notre équipe du service 
client dans les 7 jours suivant la réception.

QUE FAIRE S’IL MANQUE DES PIÈCES À MA COMMANDE? 

POUR TOUT AUTRE PROBLÈME, VEUILLEZ  
CONTACTER NOTRE ÉQUIPE DU SERVICE CLIENT.



17

210914 - SUPPORT POUR MOTEUR T-MECH 900KG 



18

SPEZIFIKATIONEN
PRODUKTBESCHREIBUNG

PRODUKTSPEZIFIKA 

Der T-MECH 900kg Motorträger für die einfache Montage und Demontage von Motoren.

Dank der vorderen Lenkrollen lässt sich der Motor genau dorthin bewegen und 
positionieren, wo dieser gebraucht wird.

Einfache Montage mit vier beweglichen Armen und 360° Drehung.

Designed mit sechs Rädern für einen sicheren Stand und für leichte Fahrbarkeit.

Falten Sie diesen Motortäger einfach zusammen, um Platz zu sparen, wenn Sie ihn eine 
Zeit lang nicht benutzen werden.

900kg

H 910mm x T 1105 x B 820mm 

40.10kg

Lackierter Stahl 

Tragkraft 

Abmessungen

Nettogewicht 

Material



19

Die Haftung von Monster Group UK Limited ist auf den Handelswert des Produkts 
beschränkt.

SPEZIFIKATION
PRODUKTMERKMALE

210914 - T-MECH 900KG KLAPPBARER MOTORSTÄNDER  

A.	 360° drehbare Aufnahmeplatte
B.	 Klappbare Lenkrollen
C.	 Schwenkbare Lenkrollen
D.	 Bewegliche Arme

A

B

D

C



SPEZIFIKATION
PRODUKTMERKMALE

20



SPEZIFIKATION
INHALT DES ARTIKELS

Teil 
Nr.

Beschreibung Anz. Teil 
Nr.

Beschreibung Anz.

1 Schaltknüppel 4 14 3,5” Schwenkbare Lenkrolle 2

2 Schraube M14x65 4 15 Schraube M8x12 8

3 Unterlegscheibe 14 10 16 Schraube M16x90 2

4 Mutter M14 6 17 Grundrahmen 1

5 Drehteller 1 18 Sicherungsstift 4

6 Handgriff 1 19 ‘R’ Stift 4

7 Stift 1 20 Standfuß 2

8 Hauptpfosten 1 21 3,5” Laufrolle 2

9 Schraube M16x100 1 22 Unterlegscheibe 8 24

10 Unterlegscheibe 6 3 23 Schraube M8x20 24

11 Mutter M16 3 24 Mutter M8 24

12 Stütze 2 25 3”-Lenkrolle 2

13 Schraube M14x85 2

021

210914 - T-MECH 900KG KLAPPBARER MOTORSTÄNDER  



22

SICHERHEITSHINWEISE
SICHERE ARBEITSWEISE

•	 Überschreiten Sie NICHT die angegebene Tragfähigkeit des Ständers. Eine Überbelas-
tung kann zur Beschädigung oder zum Ausfall des Ständers führen.

•	 Verwenden Sie den Ständer immer auf einem harten, ebenen Untergrund, der die Last 
tragen kann.

•	 Versuchen Sie NIEMALS, einen geladenen Ständer über einen Boden zu bewegen, der 
Risse oder andere Hindernisse aufweist, die diese behindern.

•	 Führen Sie vor jeder Benutzung eine Sichtprüfung durch und achten Sie dabei auf 
gerissene Schweißnähte und beschädigte, lose oder fehlende Teile.

•	 Vergewissern Sie sich, dass die Ladung zentriert und an der Montageplatte befestigt 
ist.

•	 Arbeiten Sie NIEMALS direkt unter einem abgestützten Motor.

•	 Lassen Sie die Last NICHT plötzlich fallen, da der dadurch verursachte Schock das 
Gerät beschädigen kann.

•	 Alle Befestigungsteile müssen vor der Verwendung fest angezogen sein. Ersetzen Sie 
nicht die mitgelieferte Hardware.

INSPEKTION
•	 Vor jeder Benutzung des Motorständers sollte eine Sichtprüfung durchgeführt werden.

•	 Jeder Motorständer, der auf irgendeine Weise beschädigt zu sein scheint, stark abge-
nutzt ist oder nicht ordnungsgemäß funktioniert, muss aus dem Betrieb genommen 
werden.

•	 Wenn der Motorständer versehentlich einer abnormalen Belastung oder einem Stoß 
ausgesetzt wird, muss er sofort vom Hersteller überprüft werden.

•	 Es wird empfohlen, eine jährliche Inspektion des Motorständers durchzuführen und 
alle defekten Teile, Aufkleber oder Warnschilder durch die vom Hersteller angegebe-
nen Teile zu ersetzen.



23

BENUTZERLEITFADEN
MONTAGEANLEITUNG
•	 Hängen Sie zwei 3”-Lenkrollen (#25) und eine 3,5”-Lenkrolle (#14) mit Schrauben (#15) 

und Unterlegscheiben (#22) am Grundrahmen (#17) an.

•	 Montieren Sie die Standfüße (#20) mit Hilfe der Ringsperrbolzen (#18) und des R-Stifts 
(#19) am Grundrahmen (#17).

•	 Befestigen Sie den Hauptpfosten (#8) mit Schrauben (#13), Muttern (#4) und Unter-
legscheiben (#3) an der Querstrebe zwischen den offenen Kanälen.

•	 Hängen Sie das Oberteil der Stütze (#12) mit Schraube (#9), Mutter (#11) und Un-
terlegscheibe (#10) an den Hauptpfosten an und verbinden Sie dann das Ende der 
Stützen mit dem Grundrahmen mit Schrauben (#16), Muttern (#11) und Unterlegschei-
ben (#10).

•	 Stecken Sie die Motorbefestigungsplatte (#5) durch das Rohr oben an der Hauptsäule. 
Drehen Sie die Platte, bis eines der Löcher Griff (#6) durch das Loch im Rohr der Dreh-
platte, das oben aus dem Hauptpfosten herausragt.

•	 Stecken Sie den Griff (#6) durch das Loch im Rohr des Drehtellers, welches oben aus 
dem Hauptpfosten herausragt.

•	 Befestigen Sie die Schaltständer (#1) mit Schrauben (#2), Unterlegscheiben (#3) und 
Muttern (#4) am Drehkopf (#5).

•	 Um die Beine einzuklappen, entfernen Sie die Federklammern von den ringförmigen 
Stiften, die sich am nächsten zu den festen Rädern befinden, und ziehen Sie die Stifte 
heraus. Klappen Sie die Beine hoch. Fixieren Sie die Beine immer in der aufrechten 
Position, indem Sie die Stifte durch die Löcher im Rahmen direkt vor den hoch-
geklappten Beinen wieder einführen. Halten Sie die Stifte mit Clips fest.

210914 - T-MECH 900KG KLAPPBARER MOTORSTÄNDER  



24

FEHLERBEHEBUNG
LÖSUNGSGUIDE

Falls bei Ihrer Bestellung ein Teil zu fehlen scheint, wenden Sie sich bitte innerhalb von 7 
Tagen nach Erhalt der Ware an unser freundliches und hilfsbereites Kundenservice-Team.

WAS MACHE ICH, WENN BEI MEINER BESTELLUNG TEILE FEHLEN?

FÜR ALLE ANDEREN FRAGEN WENDEN SIE SICH BITTE AN  
UNSER KUNDENSERVICE-TEAM.



25

210914 - T-MECH 900KG KLAPPBARER MOTORSTÄNDER  



26

ESPECIFICACIÓN
DESCRIPCIÓN DEL PRODUCTO

ESPECIFICACIONES DEL PRODUCTO 
900kg

H 910mm x P1105 x I 820mm

40.10kg

Tube en acier

Capacidad 

Tamaño

Peso Neto 

Material

El soporte de motor T-MECH de 900 kg permite montar y desmontar el motor de forma 
sencilla.

El motor se puede mover y colocar con precisión donde sea necesario gracias a las ruedas 
giratorias delanteras.

Montaje sencillo con cuatro brazos móviles y rotación de 360°.

El diseño de seis ruedas evita que el bloque se vuelque al sujetarlo.

Simplemente pliegue este soporte de motor para ahorrar espacio si no lo va a utilizar 
durante un tiempo.



27

La responsabilidad de Monster Group UK Limited estará limitada únicamente al valor 
comercial del producto. 

ESPECIFICACIÓN
CARACTERÍSTICAS DEL PRODUCTO

210914 - T-MECH 900KG SOPORTE DE MOTOR PLEGABLE

A.	 Placas Giratorias de 360° 
B.	 Patas Plegables
C.	 Ruedas Pivotantes
D.	 Brazos móviles

A

B

D

C



28

ESPECIFICACIÓN
DIAGRAMA DE PARTES



029

Parte 
No.

Descripción Cant Parte 
No.

Descripción Cant

1 Soporte de Cambio 4 14 3.5” Rueda Giratoria 2

2 Tornillo M14x65 4 15 Tornillo M8x12 8

3 Arandela Plana 14 10 16 Tornillo M16x90 2

4 Tuerca M14 6 17 Bastidor Base 1

5 Plato Giratorio 1 18 Pasador de Bloqueo 4

6 Mango 1 19 Pasador ‘R’ 4

7 Pasador 1 20 Pata 2

8 Poste Principal 1 21 Rueda 3.5” 2

9 Tornillo M16x100 1 22 Arandela de Seguridad 8 24

10 Arandela Plana 6 3 23 Tornillo M8x20 24

11 Tuerca M16 3 24 Tuerca M8 24

12 Soporte 2 25 Rueda Giratoria 3” 2

13 Tornillo M14x85 2

ESPECIFICACIÓN

210914 - T-MECH 900KG SOPORTE DE MOTOR PLEGABLE

CONTENIDOS DE ARTÍCULO



30

CONSEJOS DE SEGURIDAD
PRÁCTICAS DE TRABAJO SEGURAS

•	 NO supere su capacidad de carga nominal. La sobrecarga puede dañar o averiar el 
soporte.

•	 Utilice siempre el soporte sobre una superficie dura y nivelada capaz de soportar la 
carga.

•	 NUNCA intente mover un soporte cargado por el suelo que tenga grietas u otros       
obstáculos que puedan impedir el movimiento de las ruedas.

•	 Antes de cada uso del soporte, realice una inspección visual para comprobar que no 
haya soldaduras agrietadas ni piezas dañadas, sueltas o que falten.

•	 Asegúrese de que la carga está centrada y sujeta a la placa de montaje.

•	 NUNCA trabaje directamente debajo de un motor apoyado.

•	 NO deje caer la carga repentinamente ya que el choque resultante en la unidad puede 
causar daños.

•	 Todos los herrajes de montaje deben estar apretados antes de su uso. No sustituya el 
herraje suministrado.

INSPECCIÓN
•	 Debe realizarse una inspección visual antes de cada uso del soporte del motor.

•	 Todo soporte de motor que parezca estar dañado de alguna manera, que esté muy 
desgastado o que funcione de manera anormal debe ser retirado del servicio.

•	 Si el soporte del motor es sometido accidentalmente a una carga anormal o a un 
choque, debe ser inspeccionado inmediatamente por el fabricante.

•	 Se recomienda realizar una inspección anual del soporte del motor y sustituir  
cualquier pieza defectuosa, calcomanía o etiqueta de advertencia por las piezas        
especificadas por el fabricante.



31

GUÍA DEL USUARIO
INSTRUCCIONES DE ENSAMBLAJE

210914 - T-MECH 900KG SOPORTE DE MOTOR PLEGABLE

•	 Fije dos ruedas giratorias de 3” (#25) y una rueda giratoria de 3.5” (#14) al marco de la 
base (#17) usando pernos (#15) y arandelas (#22).

•	 Ensamble las patas (#20) al marco de la base (#17) usando los pasadores anillados de 
seguridad (#18) y el pasador R (#19).

•	 Fije el poste principal (#8) al travesaño entre los canales abiertos utilizando pernos 
(#13), tuercas (#4) y arandelas planas (#3).

•	 Fije la parte superior del soporte (#12) al poste principal utilizando el perno (#9), la 
tuerca (#11) y la arandela plana (#10), y luego conecte el extremo de los soportes al 
bastidor de base utilizando los pernos (#16), las tuercas (#11) y las arandelas planas 
(#10).

•	 Inserte la placa de soporte del motor (#5) a través del tubo en la parte superior del 
poste principal. Gire la placa hasta que uno de los agujeros del mango (# 6) a través 
del agujero en el tubo de la placa de giro que sobresale de la parte superior del poste 
principal.

•	 Introduzca el mango (nº 6) por el orificio del tubo del plato giratorio que sobresale de 
la parte superior del montante principal.

•	 Fije los soportes de cambio (nº 1) al cabezal giratorio (nº 5) utilizando pernos (nº 2), 
arandelas planas (nº 3) y tuercas (nº 4).

•	 Para plegar las patas, retire los clips de resorte de los pasadores de cabeza anular 
más cercanos a las ruedas fijas y saque los pasadores. Pliegue las patas hacia arriba. 
Mantenga siempre las patas en posición vertical volviendo a insertar los pasadores a 
través de los orificios del bastidor situados justo delante de las patas plegadas. Sujete 
los pasadores con clips.



32

SOLUCIÓN DE PROBLEMAS
GUÍA DE RESOLUCIÓN

Si parece faltar alguna pieza en su pedido, por favor, comuníquese con nuestro amable 
y servicial Equipo de Atención al Cliente en los 7 días posteriores a la recepción de su 
pedido.

¿QUÉ PUEDO HACER SI LE FALTAN PIEZAS A MI PEDIDO?

PARA CUALQUIER OTRO PROBLEMA, POR FAVOR CONTACTE 
CON NUESTRO EQUIPO DE ATENCIÓN AL CLIENTE



33

210914 - T-MECH 900KG SOPORTE DE MOTOR PLEGABLE



34

SPECIFICHE
DESCRIZIONE DEL PRODOTTO

SPECIFICHE DEL PRODOTTO  
900kg

A 910mm x P 1105 x L 820mm 

40.10kg

Tubo in acciaio

Capacità 

Dimensioni

Peso netto 

Materiale

Il supporto T-MECH da 900 kg vi consentirà di montare e smontare il motore in tutta 
semplicità.

Il motore potrà essere spostato e ubicato esattamente nella posizione desiderata grazie 
alle ruote anteriori girevoli.

Montaggio semplice grazie ai quattro bracci mobili e rotazione a 360°.

Il design a sei ruote impedisce al blocco di cadere quando impugnato.

Basta piegare il supporto motore per risparmiare spazio quando non si prevede di 
utilizzarlo per un certo periodo.



35

La responsabilità di Monster Group UK Limited sarà limitata al solo valore commerciale 
del prodotto.

CARATTERISTICHE DEL PRODOTTO

210914 - SUPPORTO MOTORE PIEGHEVOLE - 900KG

A.	 Piastre girevoli a 360°
B.	 Gambe pieghevoli
C.	 Rotelle girevoli
D.	 Bracci mobili

A

B

D

C

SPECIFICHE TECNICHE



36

SPECIFICHE TECNICHE
SCHEMA DEI COMPONENTI



N. 
Pezzo

Descrizione Qtà N. 
Pezzo

Descrizione Qtà

1 Supporto di spostamento 4 14 Rotelle girevoli da 3,5 2

2 Bulloni M14x65 4 15 Bulloni M8x12 8

3 Guarnizione piatta 14 10 16 Bulloni M16x90 2

4 Dadi M14 6 17 Telaio di base 1

5 Piastra girevole 1 18 Perni di bloccaggio 4

6 Maniglia 1 19 Perni a ‘R 4

7 Perno 1 20 Gamba 2

8 Montante principale 1 21 Rotelle da 3,5 2

9 Bulloni M16x100 1 22 Guarnizione di sicurezza 8 24

10 Guarnizione piatta 6 3 23 Bulloni M8x20 24

11 Dadi  M16 3 24 Dadi M8 24

12 Supporto 2 25 Rotelle girevoli da 3 2

13 BulloniM14x85 2

SPECIFICHE TECNICHE
PEZZI INCLUSI

210914 - SUPPORTO MOTORE PIEGHEVOLE - 900KG

37



38

AVVISO DI SICUREZZA
PRATICHE DI LAVORO SICURO

•	 NON superare la capacità di carico nominale. Il sovraccarico può causare danni o 
guasti al cavalletto.

•	 Utilizzate sempre il supporto su una superficie dura e piana, in grado di sostenere il 
carico.

•	 Non tentare MAI di spostare un supporto caricato su un pavimento con crepe o altri 
ostacoli, poiché potrebbero impedire il movimento delle ruote.

•	 Prima di ogni utilizzo dell’apparecchio, sarà necessario effettuare un’ispezione 
visiva per verificare la presenza di saldature incrinate, parti danneggiate allentate o          
mancanti.

•	 Assicuratevi di centrare e fissare il carico alla piastra di montaggio.

•	 Non lavorare MAI direttamente sotto un motore sollevato.

•	 NON lasciar cadere il carico all’improvviso, poiché l’urto potrebbe danneggiare       
l’apparecchio.

•	 Tutti i pezzi previsti nel montaggio devono essere ben saldi prima di utilizzare           
l’apparecchio. Non sostituire l’attrezzatura fornita.

ISPEZIONE
•	 Prima di ogni utilizzo del supporto motore, sarà necessario eseguire un’ispezione 

visiva.

•	 Qualsiasi apparecchio danneggiato, molto usurato o dal funzionamento anomalo non 
deve essere impiegato.

•	 Se il supporto motore viene accidentalmente sottoposto a un carico o a un urto 
anomalo, deve essere immediatamente ispezionato dal produttore.

•	 Si raccomanda di effettuare un’ispezione annuale del supporto motore e di sostituire 
eventuali parti, decalcomanie o etichette di avvertimento difettose con quelle specifi-
cate dal produttore.



39

GUIDA ALL’USO
ISTRUZIONI PER IL MONTAGGIO
•	 Fissate le due rotelle girevoli da 3 (#25) e una ruota girevole da 3,5 (#14) al telaio di 

base (#17) utilizzando bulloni (#15) e rondelle (#22).

•	 Assemblate le gambe (#20) al telaio di base (#17) utilizzando i perni di bloccaggio ad 
anello (#18) e i perni a R (#19).

•	 Fissate il montante principale (#8) alla traversa tra i canali utilizzando bulloni (#13), 
dadi (#4) e rondelle piatte (#3).

•	 Fissate la parte superiore dei montanti (#12) al montante principale utilizzando i bullo-
ni (#9), i dadi (#11) e le rondelle piatte (#10), quindi collegare le estremità al telaio di 
base utilizzando i bulloni (#16), i dadi (#11) e le rondelle piatte (#10).

•	 Inserite la piastra di montaggio del motore (#5) attraverso il tubo ubicato sulla 
cima del montante principale. Ruotate la piastra fino a far passare uno dei fori della 
maniglia (#6) attraverso il foro del tubo della piastra girevole che sporge dalla parte 
superiore del montante principale.

•	 Inserite la maniglia (#6) attraverso il foro del tubo della piastra girevole che sporge 
dalla parte superiore del montante principale.

•	 Fissate la leva del cambio (#1) alla piastra girevole (#5) utilizzando i bulloni (#2), le 
rondelle piatte (#3) e i dadi (#4).

•	 Per ripiegare i piedi, rimuovete i fermi a molla dai perni con testa ad anello più vicini 
alle ruote fisse ed estrarre i perni. Ripiegate i piedi. Manteneteli sempre in posizione 
verticale reinserendo i perni nei fori del telaio, proprio davanti ai piedi ripiegati. Trat-
tenete i perni con le clip.

210914 - SUPPORTO MOTORE PIEGHEVOLE - 900KG



40

RISOLUZIONE DEI PROBLEMI
GUIDA ALLA RISOLUZIONE DEI PROBLEMI

Se sembra che all’interno del tuo ordine manchino delle parti, contatta il nostro gentile e 
disponibile team di assistenza clienti entro 7 giorni dalla ricezione del tuo ordine.

COSA DEVO FARE SE NEL MIO ORDINE CI SONO DELLE PARTI 
MANCANTI?

PER QUALUNQUE ALTRO PROBLEMA, CONTATTA IL NOSTRO 
TEAM DI ASSISTENZA CLIENTI.



41

210914 - SUPPORTO MOTORE PIEGHEVOLE - 900KG



42

PRODUCT OMSCHRIJVING
OMSCHRIJVING

PRODUCTSPECIFICATIES 
900kg

H 910mm x D 1105 x W 820mm

40.10kg

Stalen Buis

Capaciteit 

Grootte

Gewicht 

Materiaal

De T-MECH 900kg motorstandaard voor eenvoudige montage en demontage van de motor.

Dankzij de zwenkwielen vooraan kan de motor verplaatst en precies geplaatst worden 
waar nodig.

Eenvoudige montage met vier beweegbare armen en 360° rotatie.

Het ontwerp met zes wielen voorkomt dat het blok omvalt wanneer het wordt 
vastgehouden.

Klap deze motorstandaard eenvoudig in om ruimte te besparen als u hem een tijdje niet 
gebruikt.



43

De aansprakelijkheid van Monster Group UK Limited is beperkt tot de commerciële 
waarde van het product.

SPECIFICATIE
PRODUCT SPECIFICATIE

210914 - T-MECH 900KG OPVOUWBARE MOTORSTANDAARD 

A.	 360° Draaiplaten
B.	 Inklapbare poten
C.	 Zwenkwiel
D.	 Beweegbare armen

A

B

D

C



44

SPECIFICATIES
ONDERDELENSCHEMA



SPECIFICATIES
ITEM INHOUD

Part 
No.

Omschrijving Qty Part 
No.

Omschrijving Qty

1 Verschuivende Standaard 4 14 3.5” Zwenkwiel 2

2 Bout M14x65 4 15 Bout M8x12 8

3 Platte Sluitring 14 10 16 Bout M16x90 2

4 Moer M14 6 17 Basis Frame 1

5 Draaiplaat 1 18 Borgpen 4

6 Handgreep 1 19 ‘R’ Pen 4

7 Pen 1 20 Poot 2

8 Hoofd Paal 1 21 3.5” Zwenkwiel 2

9 Bout M16x100 1 22 Borgring 8 24

10 Platte Sluitring 6 3 23 Bout M8x20 24

11 Moer M16 3 24 Moer M8 24

12 Steun 2 25 3” Zwenkwiel 2

13 Bout M14x85 2

210914 - T-MECH 900KG OPVOUWBARE MOTORSTANDAARD 

45



46

VEILIGHEIDSADVIIES
VEILIGE WERKMETHODEN

•	 Overschrijd het nominale draagvermogen NIET. Overbelasting kan schade of defecten 
aan de standaard veroorzaken.

•	 Gebruik de standaard altijd op een harde, vlakke ondergrond die de belasting kan 
dragen.

•	 Probeer NOOIT een geladen standaard te verplaatsen over een vloer met scheuren of 
andere obstakels die de beweging van de wielen kunnen belemmeren.

•	 Vóór elk gebruik van de standaard moet een visuele inspectie worden uitgevoerd, 
waarbij moet worden gecontroleerd op gescheurde lasnaden en beschadigde losse of 
ontbrekende onderdelen.

•	 Zorg ervoor dat de lading is gecentreerd en vastgezet op de montageplaat.
•	 Werk NOOIT direct onder een gesteunde motor.

•	 Laat de lading NIET plotseling vallen, want de resulterende schok op de eenheid kan 
schade veroorzaken.

•	 Alle bevestigingsmateriaal moet vóór gebruik vastzitten. Vervang de meegeleverde 
hardware niet.

INSPECTIE
•	 Voor elk gebruik van de motorstandaard moet een visuele inspectie worden                

uitgevoerd.

•	 Een motorstandaard die op enige wijze beschadigd blijkt te zijn, sterk versleten blijkt 
te zijn of abnormaal werkt, moet uit bedrijf worden genomen.

•	 Als de motorstandaard per ongeluk aan een abnormale belasting of schok wordt 
blootgesteld, moet hij onmiddellijk door de fabrikant worden geïnspecteerd.

•	 Aanbevolen wordt om de motorstandaard jaarlijks te inspecteren en defecte              
onderdelen, stickers of waarschuwingsstickers te vervangen door de door de fabrikant 
voorgeschreven onderdelen.



47

GEBRUIKERSGIDS
MONTAGEHANDLEIDING
•	 Bevestig twee 3” zwenkwielen (#25) en één 3,5” zwenkwiel (#14) aan het basisframe 

(#17) met bouten (#15) en ringen (#22).

•	 Bevestig poten (#20) aan het basisframe (#17) met behulp van borgpennen (#18) en 
R-pen (#19).

•	 Bevestig de hoofdpaal (#8) aan de dwarsbalk tussen de open kanalen met bouten 
(#13), moeren (#4) en platte ringen (#3).

•	 Bevestig de bovenkant van de steun (#12) aan de hoofdpaal met bout (#9), moer (#11) 
en platte ring (#10), en verbind vervolgens de uiteinden van de steunen met het basis-
frame met bouten (#16), moeren (#11) en platte ringen (#10).

•	 Steek de motorbevestigingsplaat (#5) door de buis aan de bovenkant van de hoofd-
paal. Draai de plaat tot een van de gaten handgreep (#6) door het gat in de buis van de 
draaiplaat die uit de bovenkant van de hoofdpaal steekt.

•	 Steek de handgreep (#6) door het gat in de buis van de draaischijf dat uit de boven-
kant van de hoofdpaal steekt.

•	 Bevestig de schakelsteunen (#1) aan de roterende kop (#5) met bouten (#2), platte 
ringen (#3) en moeren (#4).

•	 Om de poten in te klappen verwijdert u de veerklemmen van de ringvormige pennen 
die zich het dichtst bij de vaste wielen bevinden en trekt u de pennen eruit. Klap de 
poten omhoog. Houd de poten altijd rechtop door de pennen weer door de gaten in 
het frame direct voor de ingeklapte poten te steken. Pennen vastzetten met clips.

210914 - T-MECH 900KG OPVOUWBARE MOTORSTANDAARD 



48

PROBLEEM OPLOSSEN
OPLOSSINGEN

Neem wanneer een onderdeel van je bestelling ontbreekt binnen 7 dagen na ontvangst 
contact op met onze vriendelijke en behulpzame klantenservice. 

WAT MOET IK DOEN ALS ER ONDERDELEN VAN MIJN BESTEL-
LING ONTBREKEN? 

NEEM VOOR ALLE ANDERE KWESTIES CONTACT  
MET ONZE KLANTENSERVICE OP.



49

210914 - T-MECH 900KG OPVOUWBARE MOTORSTANDAARD 



50

SPECIFIKATION
PRODUKTBESKRIVNING

PRODUKTSPECIFIKATIONER 

Detta stativ för motorer på 900kg från T-MECH möjliggör enkel motormontering och 
demontering.

Motorn kan flyttas och placeras exakt där det behövs tack vare de främre svängbara hjulen.

Enkel montering med fyra rörliga armar och 360° rotation.

Den sexhjuliga designen hindrar enheten från att välta vid användning.

Vik enkelt ihop detta motorstativ för att spara utrymme om du inte ska använda det på ett 
tag.

900kg

H 910mm x D1105 x B 820mm

40.10kg

Stålrör 

Kapacitet 

Storlek

Nettovikt 

Material



51

Monster Group UK Limiteds ansvar begränsas endast till produktens kommersiella värde.

SPECIFIKATION
PRODUKTFUNKTIONER

210914 -T-MECH 900KG HOPFÄLLBART MOTORSTATIV 

A.	 360° vridplatta
B.	 Hopfällbara ben
C.	 Svängbara hjul
D.	 Rörliga armar

A

B

D

C



52

SPECIFIKATION
DIAGRAM ÖVER DELAR



Delnr. Beskrivning Antal Delnr. Beskrivning Antal

1 Växlingsställ 4 14 3.5” Svänghjul 2

2 Bult M14x65 4 15 Bult M8x12 8

3 Platt bricka 14 10 16 Bult M16x90 2

4 Mutter M14 6 17 Basram 1

5 Vridplatta 1 18 Låsstift 4

6 skaft 1 19 ‘R’ Stift 4

7 Stift 1 20 Ben 2

8 Huvudstativ 1 21 3.5” Hjul 2

9 Bult M16x100 1 22 Låsbricka 8 24

10 Platt bricka 6 3 23 Bult M8x20 24

11 Mutter M16 3 24 Mutter M8 24

12 Stöd 2 25 3” Svänghjul 2

13 Bult M14x85 2

SPECIFIKATION
ARTIKELS INNEHÅLL

210914 -T-MECH 900KG HOPFÄLLBART MOTORSTATIV 



54

SÄKERHETSRÅD
SÄKER ARBETSPRAXIS

•	 Överskrid INTE dess lastkapacitet. Överbelastning kan orsaka skada på eller defekt på 
stativet.

•	 Använd alltid stativet på en hård, jämn yta som tål belastningen.

•	 Försök ALDRIG att flytta ett lastat stativ över golv med sprickor eller andra hinder som 
kan hindra hjulens rörelse.

•	 En visuell inspektion bör utföras innan varje användning av stativet, kontrollera för 
spruckna svetsar och skadade lösa eller saknade delar.

•	 Se till att lasten är centrerad och fäst vid monteringsplattan.

•	 Arbeta ALDRIG direkt under en motor som stöds av stativet.

•	 Släpp INTE ned lasten plötsligt eftersom den resulterande stöten på enheten kan 
orsaka skada.

•	 All monteringsutrustning måste vara åtdragen innan användning. Byt inte ut den med-
följande hårdvaran.

INSPEKTION
•	 En visuell inspektion bör utföras innan varje användning av motorstativet.

•	 Alla motorstativ som verkar vara skadade på något sätt som visar sig vara hårt slitna 
eller fungerar onormalt måste tas ur drift.

•	 Om motorstativet av misstag utsätts för en onormal belastning eller stöt, måste det 
omedelbart inspekteras av tillverkaren.

•	 Det rekommenderas att en årlig inspektion av motorstället utförs och att eventuella 
defekta delar, dekaler eller varningsetiketter byts ut mot tillverkarens specificerade 
delar.



55

ANVÄNDARGUIDE
MONTERINGSANVISNINGAR
•	 Fäst två 3” svängbara hjul (#25) och ett 3,5” svängbara hjul (#14) till basramen (#17) 

med bultar (#15) och brickor (#22).

•	 Montera ben (#20) till basramen (#17) med ringade låsstift (#18) och R-stift (#19).

•	 Fäst huvudstolpen (#8) på tvärbalken mellan de öppna kanalerna med bultar (#13), 
muttrar (#4) och plana brickor (#3).

•	 Fäst toppen av stödet (#12) till huvudstolpen med bult (#9), mutter (#11) och platt 
bricka (#10), och anslut sedan änden av stöden till basramen med bultar (#16), mut-
trar (#11) och platta brickor (#10).

•	 Sätt in motorns monteringsplatta (#5) genom röret överst på basramen. Vrid plattan 
tills ett av hålen handtag (#6) genom hålet i vridplattans rör som sticker ut från toppen 
av basramen.

•	 För in handtaget (#6) genom hålet i vridplattans rör som sticker ut från toppen av main 
post.

•	 Fäst växlingsställen (#1) på det roterande huvudet (#5) med bultar (#2), platta brickor 
(#3) och muttrar (#4).

•	 För att fälla upp benen ta bort fjäderklämmorna från de ringade stiften närmast de 
fasta hjulen och dra ut stiften. Vik upp benen. Håll alltid benen i upprätt läge genom 
att föra in stiften genom hålen i ramen direkt framför de vikta benen. Håll fast stiften 
med klämmor.

210914 -T-MECH 900KG HOPFÄLLBART MOTORSTATIV 



56

FELSÖKNING
LÖSNINGSGUIDE

Om det verkar som om någon del saknas i din beställning, kontakta vårt vänliga och 
hjälpsamma kundsupportteam inom 7 dagar efter mottagandet.

VAD GÖR JAG OM DET SAKNAS DELAR FRÅN MIN BESTÄLLNING?

FÖR ALLA ANDRA FRÅGOR, VÄNLIGEN KONTAKTA VÅRT  
KUNDSUPPORTTEAM.



57

210914 -T-MECH 900KG HOPFÄLLBART MOTORSTATIV 



Try Monster. Buy Monster. Be Monster.

Monster House, Alan Farnaby Way,
Sheriff Hutton Industrial Estate, 

Monster Group (UK) is one of the UK’s fastest growing online retailers. We 
supply a diverse range of products which offer exceptional value for money. We 

strive to provide the best possible customer experience with free UK delivery 
across all our products and a Monster Guarantee for 100% satisfaction.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

SUPPORT-ABTEILUNG

Für fragen über dieses gerät, die 
garantie, rückgaben oder bei 

störungen, benutzen sie die folgenden 

TEL: 01347 878 888
EMAIL: hallo@monstershop.eu

VERKAUFSABTEILUNG

Für Informationen bezüglich dieses 
Geräts oder anderer produkte aus 

unserer Monster-Abteilung, benutzen 
sie die folgenden unten aufgeführten 

angaben.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

DEPARTAMENTO DE SOPORTE

Para consultas sobre este dispositivo, 
la garantía, devoluciones o denuncias 
de fallos por favor use los siguientes 

TEL: 01347 878 888
EMAIL: hola@monstershop.eu

DEPARTAMENTO DE VENTAS

Para información sobre este dispositivo 
u otros productos de nuestras 

divisiones de Monster por favor use los 
siguientes detalles.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

DIPARTIMENTO SUPPORTO

Per domande riguardo dispositivo, 
garanzia, reso o per riferire di guasti, 

TEL: 01347 878 888
EMAIL: ciao@monstershop.eu

DIPARTIMENTO VENDITE

Per informazioni riguardanti questo 
dispositivo o altri prodotti dalle 

categorie Monster utilizzare i dettagli 
sotto riportati.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

DÉPARTEMENT DE SOUTIEN

Pour les interrogations concernant cet appareil, la 
garantie, les retours ou les défauts de déclaration 

veuillez utiliser les détails suivants ci-dessous.

TEL: 01347 878 888
EMAIL: bonjour@monstershop.eu

DÉPARTEMENT COMMERCIAL

Pour plus d’informations concernant cet appareil 
ou d’autres produits de nos divisions de Monster 

veuillez utiliser les détails suivants ci-dessous.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

SUPPORT

For queries about this device, warranty, returns or 
reporting faults please contact Support.

TEL: 01347 878 888
EMAIL: hello@monstershop.co.uk

SALES

For information regarding this device or other 
products from our Monster divisions please 

contact Sales.

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

SUPPORT

Voor vragen over dit apparaat, garantie, 
retourzendingen of het melden van 

fouten kunt u contact opnemen met de 
klanten support.detalles.

TEL: 01347 878 888
EMAIL: hello@monstershop.co.uk

VERKOOP

Voor informatie over dit apparaat of 
andere producten van onze Monster-
divisies kunt u contact opnemen met 

TEL: 01347 878 887
EMAIL: help@monstershop.co.uk

SUPPORT

Kontakta vår kundsupport för frågor 
om denna enhet, garanti, returer eller 

felrapportering.

TEL: 01347 878 888
EMAIL: hello@monstershop.co.uk

SALES

För information om denna enhet eller 
andra produkter från våra Monster-

divisioner vänligen kontakta vårt 
hjälpsamma säljteam.onze verkoop 


